



TNO  
P.O. Box 45  
2496 ZA The Hague  
The Netherlands

# Summary of Research

## EN 1063

*Bullet-resistant glazing, november 1999*

(This page is a summary, for details refer to the test report 10MB02981/10MB02982/10MB02983)

**Date**  
24-09-2010  
**Reference**  
10 DV3/2217

**Contractor** : Allplast B.V.  
Schelde Rijnweg 6  
4691 RW Tholen  
Nederland

**Produced by** : Allplast B.V.  
Schelde Rijnweg 6  
4691 RW Tholen  
Nederland

**Product**        **EN 1063 BR/2 NS**

**Test level**     **BR2 NS**

**Test result**    The tested samples are **complying**  
with the requirements of 'EN 1063' according to level 'BR2 NS'.

**Signature**

E.J.M. van Riet  
Manager

All rights reserved

This TNO-SoR is issued subject to the General Terms and Conditions for research assignments to TNO, version August 2006. The results contained herein apply only to the particular sample/s tested and to the specific test/s carried out.

© 2010 TNO